NORDEN 901 IKD 2024 <2024><AR><F2842X1>

FRAME
57848

S
e e
Pos Part Number Description Additional Text Quantity
1 63503001200C1 Frame 635TC 1.00
2 6410301300033 Engine strut black 1.00
3 6350309019033 Skid plate frame holder, right 1.00
4 6350309018033 Skid plate frame holder, left 1.00
5 22103001060C1 stabilisation bar attachment r 1.00
6 22103001050C1 stabilisation bar attachment | 1.00
7 0025060166S HH collar screw M6x16 TX30 SL 4.00
8 54603048000 RANGE CHANGE METAL NUT M8 2.00
9 21003089000 Plug 1.00
10 014579080506S Cap head bold M8x50 ISR 45 2.00
11 0035100609S AH-COLLAR SCREW M10X60 ISA45 1.00
12 58411098100 CONTACT WASHER M6 VSV-K6 2.00
13 0024060136 HH collar screw M6x13 TX30 1.00
14 54603048600 RANGE CHANGE METAL NUT M5 INOX 2.00
15 54305068100 damp. component silicone grey 3.00
16 0035100456S ISA screw M10x45 ISA45 2.00
17 0035100409S ISA collar screw M10x40 ISA45 2.00
18 0025080166S HH collar screw M8x16 TX40 SL 4.00
19 43205062100 silentbloc 20x15-M6x10-(1) ONLY FOR USA 2.00
20 54603048100 clip nut M6 2.00
21 0025060126 HH collar screw M6x12 TX30 1.00
22 63503096000 Front sprocket cover 1.00
23 69008021160 special screw M5x12 3.00
24 64103088000 Frame locking cap 2.00




